Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.31a_a-mode_6MBps_ch036_PWR15_laying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: a-mode | 6MBps | ch036 | laying | PWR 15
Operator: TFra

Comment: Internal antenna

EUT Setup: 2

Verdict: Passed

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

Critical_Freqs

Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuVim) | (dBuV/m) n (ms) h t h n (dB/m)
5124.000000 43.04 5400 | 10.96 — | 1550 | H 200.0 0.0 12
5124.000000 55.29 7400 | 18.71 — | 1550 | V 85.0 0.0 12
5150.000000 44.39 54.00 9.61 — | 1550 | H 61.0 0.0 12
5150.000000 56.16 78.22 | 22.06 - | 1550 | V 92.0 0.0 12
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.31b_a-mode_6MBps_ch036_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: a-mode | 6MBps | ch036 | standing | PWR 15
Operator: HEI

Comment:

EUT Setup: 1

Verdict: Passed

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

9.33a_n-mode_MCS0_ch36_PWR15_laying

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Verdict:
Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

n-mode | MCSO | ch036 | laying | PWR 15
TFra

Internal antenna

2

Passed

Humidity : 51% rH; Temperature: 20 °C

(@ cetecom

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectum
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Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5150.000000 43.86 54.00 10.14 - | 155.0 | H 110.0 0.0 12
5150.000000 56.39 78.22 21.83 155.0 | H 110.0 0.0 12
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.33b_n-mode_MCS0_ch036_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: V10.50.00

Operating Mode: a-mode | 6MBps | ch036 | standing | PWR 15
Operator: HEI

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.35a_ac-mode_VHT-MCS0_ch036_PWR15_laying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: ac-mode | VHT-MCSO0 | ch036 | laying | PWR 15
Operator: TFra

Comment: Internal Antenna

EUT Setup: 2

Verdict: Passed

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

Critical_Freqs

Frequency MaxPeak RMS Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n

5150.000000 4445 54.00 9.55 — | 1550 | V 120.0 0.0

5150.000000 60.58 7822 | 1764 — | 1550 | V 120.0 0.0

(continuation of the "Critical_Fregs" table from column 16 ...)

Frequency Corr. Comment

(MHz) (dB/m)
15:31:59 -

150. 12
5150.000000 12.01.2020
15:31:52 -

150. 12
5150.000000 12.01.2020
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.35b_ac-mode_VHT-MCS0_ch036_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: ac-mode | VHT-MCSO0 | ch036 | standing | PWR 15
Operator: Rls

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.37a_n-mode_MCS0_ch038_PWR15_laying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: n-mode | MCSO0 | ch038 | laying | PWR 15
Operator: TFra

Comment: Internal Antenna

EUT Setup: 2

Verdict: Passed

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectum
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Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5150.000000 47.80 54.00 6.20 — | 155.0 [ H 10.0 0.0 12
5150.000000 59.84 7822 | 18.38 — | 1550 [ v 121.0 0.0 12
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.37b_n-mode_MCS0_ch038_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: n-mode | MCSO0 | ch038 | standing | PWR15
Operator: mkh

Comment:

EUT Setup: 2

Verdict: Passed

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.39a_ac-mode_VHT-MCS0_ch038_PWR15_laying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: ac-mode | VHT-MCSO0 | ch038 | laying | PWR 15
Operator: TFra

Comment: Internal Antenna

EUT Setup: 2

Verdict: Passed

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectum
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Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5150.000000 48.07 54.00 593 - | 155.0 | H 152.0 0.0 12
5150.000000 59.16 78.22 19.06 - | 155.0 | H 152.0 0.0 12
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.39b_ac-mode_VHT-MCS0_ch038_PWR15_standing

Common Information

Test Description:

Test Site:

Test Standard:

Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:
Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

V10.50.00

ac-mode | VHT-MCSO | ch038 | standing | PWR 15
Rls

Internal Antenna

1

Humidity : 51% rH; Temperature: 20 °C

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.41a_ac-mode_VHT-MCS0_ch042_PWR10_laying

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: ac-mode | VHT-80 | MCSO | ch042| laying | PWR 10 | low
Operator: MKh

EUT Setup: 1

Verdict: Passed

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S520_C01
Manufacturer: ACTIA Nordic AB

Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

Critical_Freqs

Frequency MaxPeak RMS Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n
5150.000000 4347 54.00 | 10.53 — | 1550 | V 44.0 0.0
5150.000000 53.79 7822 | 2443 — | 1550 | V 44.0 0.0
5180.000000 81.77 116.20 | 3443 - | 1550 | H 185.0 0.0
5180.000000 72.72 150.00 | 77.28 - | 1550 |V 72.0 0.0

(continuation of the "Critical_Fregs" table from column 16 ...)

Frequency Corr. | Comment
(MHz) (dB/m)
16:43:36 -
150. 12
5150.000000 s
5150.000000 19 | 15:43:27-
19.08.2020
5180.000000 1p | 1514254 -
19.08.2020
5180.000000 19 | 15:42:59-
19.06.2020
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.41b_ac-mode_VHT-MCS0_ch042_PWR10_standing

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Operating Mode: ac-mode | VHT-80 | MCSO0 | ch042| standing | PWR 10
Operator: RIS

Comment: standing_low

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972520_C01
Manufacturer: ACTIA Nordic AB

Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al
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Critical_Freqs

Frequency MaxPeak RMS Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n
5150.000000 54.73 7822 | 2349 —~ | 1550 | H 47.0 0.0
5150.000000 4449 54.00 9.51 -~ | 1550 | H 47.0 0.0
5204.000000 91.77 116.20 | 2443 - | 1550 | H 47.0 0.0
5207.600000 82.97 150.00 | 67.03 - | 1550 | H 43.0 0.0

(continuation of the "Critical_Fregs" table from column 16 ...)

Frequency Corr. Comment
(MHz) (dB/m)
11:28:52 -
150. 12
5150.000000 oo
5150.000000 19 | 11:2844-
19.06.2020
5204.000000 13 | 112911~
19.06.2020
5207.600000 13 | 11:2918-
19.06.2020
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.43a_a-mode_6MBps_ch149_PWR15_laying

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Verdict:
Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

a-mode | 6MBps | ch149 | laying | PWR 15
TFra

Internal Antenna

2

Passed

Humidity : 51% rH; Temperature: 20 °C

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectum
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Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5724.800000 67.17 121.74 54 .57 - | 155.0 | H 115.0 0.0 14
5724.800000 54.48 155.0 | H 115.0 0.0 14
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.43b_a-mode_6MBps_ch149_PWR15_standing

Common Information

Test Description:

Test Site:

Test Standard:

Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:
Environmental Conditions:

EUT Information

PMT number:
Manufacturer:

Level in dBpv/m

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

V10.50.00

a-mode | 6MBps | ch149 | standing | PWR 15
Rls

Internal Antenna

1

Humidity : 51% rH; Temperature: 20 °C

18-1-00972520
ACTIA Nordic AB

Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

9.44a_a-mode_6MBps_ch165_PWR15_laying

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Verdict:
Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

a-mode | 6MBps | ch165 | laying | PWR 15
TFra

Internal Antenna

2

Passed

Humidity : 51% rH; Temperature: 20 °C

(@ cetecom

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectum
136+
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T B.824000000 GHz
1201 94,363 dBpYY m
110+
T v
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Frequency in MHz
Critical_Freqgs
Frequency | MaxPeak Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5850.000000 - | 1550 | H 102.0 0.0 16
5850.000000 66.16 122.20 56.04 155.0 | V 254.0 0.0 16
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Test Report 18-1-0097201T22a-C02-Al
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9.44b_a-mode_6MBps_ch165_PWR15_standing

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

V10.50.00

a-mode | 6MBps | ch165 | standing | PWR 15
Rls

Internal Antenna

1

Humidity : 51% rH; Temperature: 20 °C

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.45a_n-mode_MCS0_ch149_PWR15_laying

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Verdict:
Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

n-mode | MCSO0 | ch149 | laying | PWR 15
TFra

Internal Antenna

2

Passed

Humidity : 51% rH; Temperature: 20 °C

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectum
1351 ECETE 407 ) (4ii-UiRiii-a
130+
i 5,743200000 GHz
107,622 dBpY/m
120+
1Mo+
T v
100+
g ¢+ v
2 oy
2 g 5744000000 GHz
3 804 94,011 dBUYY m
>
3 J
704 &
GO+
+ *
B0+
40+
35 } } } } } } t { } } } } } } +—
BBE45 BEED BEE0 m7O0 R7Z0 5740 B7ED R7ED h7H5
Frequency in MHz
Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5724.800000 67.85 121.74 53.89 - | 155.0 | H 114.0 0.0 14
5724.800000 55.13 - | 155.0 | H 114.0 0.0 14
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.45b_-mode_MCS0_ch149_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: V10.50.00

Operating Mode: n-mode | MCSO0 | ch149 | standing | PWR 15
Operator: Rls

Comment: Internal Antenna

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectrum

FCC16 407 (k) ()i-LU KI-3
130+
120+
T 5. 74R400000 GHz
10+ 100,962 dBpsy m
1004 X
£ T v
E‘- 90+
© 4
c
% a0+ 5.744400000/GHz
2 5. 725000048 GHz| 93 307 dBUMY m
- T 63,700 dBUMY m
704
T v
GO+
i v
0T 5726000040 GHz
+ 52,000 dBp» m
40+
35 + + + + + + t t + + + + + + +—
bB45 BBEED 5630 5700 b7zl 5740 760 L7780 57495

Frequency in MHz
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Test Report 18-1-0097201T22a-C02-Al

9.46a_n-mode_MSC0_ch165_PWR15_laying

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Verdict:

Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

n-mode | MCSO0 | ch165 | laying | PWR 15
TFra

Internal Antenna

2

Passed

Humidity : 51% rH; Temperature: 20 °C

(@ cetecom

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectum
136+
130+
T 5.82E800000 GHz
1201 101, 96% dBpsm
110+
T v
100+
£t v
Ef- 80+
'g + h.824000000 GHz
T 804 94,037 dBUNVY m
3
3 1
0+ FECTE-402 ) {(4HmNMH-3
T *
IS
50+ X
40+
35 } } } } } } 5.8 ?DGH } } } } } } } |
B776 BEOD Razn RE40 REED REBO 5900 920 930
Frequency in MHz
Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5850.400000 51.30 - | 1550 | H 101.0 0.0 16
5850.400000 64.62 121.29 56.66 155.0 | H 101.0 0.0 16
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.46b_n-mode_MCS0_ch165_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: V10.50.00

Operating Mode: n-mode | MCSO0 | ch165 | standing | PWR 15
Operator: Rls

Comment: Internal Antenna

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectrum

1381
130+

120y E.627200000 GHz
T 100,712 dBUW/
1104

100+

80T

80T 582000000 GHz

T LB ARV M e nonnnn GHe T _
0+ 57 BB AV FCETE -4 D7 b (443

Level in dBpv/m

B0+ b

50T SE0000000 GHz
I 7,711 dBpvim

ant
36 } } } } } } EB?DGH

R77h BEOO Razn RE40 REED
Frequency in MHz

o

5880 5400 5920 5430
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.47a_ac-mode_VHT-MCS0_ch149_PWR15_laying

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Verdict:
Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

ac-mode | VHT-MCSO | ch149 | laying | PWR 15
TFra

Internal Antenna

2

Passed

Humidity : 51% rH; Temperature: 20 °C

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectum
1351 ECETE 407 ) (4ii-UiRiii-a
130+
T 5744000000 GHz
1204+ 100,781 dBpY m
1Mo+
1004 X
£ ¢ v
Ez 90+
° i B 74000000 GHz
£ 83,823 dBUVY m
o al4
>
(]
3 J
704 *
GO+
i *
B0+
40+
35 } } } } } } t { } } } } } } +—
BBE45 BEED BEE0 m7O0 R7Z0 5740 B7ED R7ED h7H5
Frequency in MHz
Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5725.200000 56.07 - | 155.0 | H 113.0 0.0 14
5725.200000 70.15 131.20 61.05 155.0 | H 113.0 0.0 14
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.47b_ac-mode_VHT-MCS0_ch149_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Software Version: V10.50.00

Operating Mode: ac-mode | VHT-MCSO0 | ch149 | standing | PWR 15
Operator: Rls

Comment: Internal Antenna

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectrum

FCC16 407 (k) ()i-LU KI-3
130+
120+ 5,744800000 GHz
1 101,590 dBuvm
110+
T v
100+
£ ¢ v
§ 30+
© 1
=~ £,744400000 GHz
° §,725000043 GHz 93,284 dBUW/ m
S 63,700 dBUY/
70
T v
RO+
504 £.725000039 G¥z
i 50, 700 dBIY/ m
40+
36 } } } } } } t t } } } } } } +—
45 EBBD EB50 5700 5720 5740 5760 5780 5795

Frequency in MHz
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.48a_ac-mode_VHT-MSC0_ch165_PWR15_laying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: ac-mode | VHT-MCSO0 | ch165 | laying | PWR 15
Operator: TFra

Comment: Internal Antenna

EUT Setup: 2

Verdict: Passed

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectum

136
130+
1201+
h.B27200000 GHz
100,909 dBpsim
110+
1004 X,
£ T v
Ef- 90+
° 4..5.824000000 GHz
£ 33,826 dBUvY m
o A0+
>
(]
2 1
0+ FECTE-402 ) {(4HmNMH-3
T *
B0
50T *
40+
35 } } } } } } E'B?DGH } } } } } } } |
R77h BEOD Razn RE40 REED REBO 5900 920 930
Frequency in MHz
Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5850.800000 50.87 - | 1550 | H 239.0 0.0 16
5851.200000 64.26 119.46 55.20 - | 1550 | H 78.0 0.0 16
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.48b_ac-mode_VHT-MCS0_ch165_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Software Version: V10.50.00

Operating Mode: ac-mode | VHT-MCSO0 | ch165 | standing | PWR 15
Operator: Rls

Comment: Internal Antenna

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectrum

135+
130 F
1204
+ 5626400000 GHz
110l 101.021 dBpv/m
100+ \4
= 4
% v
2 90+
T 5.875600000 GHz
T 807 82,907 dBuNY m
3 T 5, 50000000 GHz
0+ 58,921 dBpvY m FCETE-4 D7) (4HiN-H-3
B0+ v
50+ 5450000000 GHz
1% 48, 068 BV m
40+
35 + + + + + + E'B?DGH + + + + + + } |
5775 B&00 5820 5840 EEED 5880 5500 5920 5930

Frequency in MHz

CETECOM_TR18_1_0097201T22a_C02_A1l 264 /281



Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.49a_n-mode_MCS0_ch151_PWR15_laying

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Verdict:
Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

n-mode | MCSO0 | ch151 | laying | PWR 15
TFra

Internal Antenna

2

Passed

Humidity : 51% rH; Temperature: 20 °C

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectum
1351 ECETE 407 ) (4ii-UiRiii-a
130+
1 5.7E7600000 GHz
1204 98,801 dBUM/ m
1Mo+
100+ v
E 1
v
Ez 90+
2 g 5754000000 GHz
T 50 91,013 dBpsY m
>
3 J
701 *
GO+
) %
B0+
40+
35 } } } } } } t { } } } } } } +—
BBE45 BEED BEE0 m7O0 R7Z0 5740 B7ED R7ED h7H5
Frequency in MHz
Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5725.200000 56.83 - | 155.0 | H 116.0 0.0 14
5725.200000 70.69 131.20 60.51 - | 155.0 | H 116.0 0.0 14
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.49b_n-mode_MCSO0_ch151_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: V10.50.00

Operating Mode: n-mode | MCSO0 | ch151 | standing | PWR 15
Operator: Rls

Comment: Internal Antenna

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectrum

FCC16 407 (k) ()i-LU KI-3
130+
120+
1 5, 756800000 GHz
04 98,939 dBUNV m
100+ v
E 4
2 oy o
© i
< 5. 725000049 GHz
T 801 3. 700 dBpv m
2 - 5. 75EB00000 GHz
i 91,196 dBUN m
70
T v
B0+
T 5. 725000041 ®Hz
B0+ 53,300 dBUNV m
40+
35 + + + + + + t + + + + + + + —
EE45  EBRD BGE0 5700 5720 5740 E760 E780 5795

Frequency in MHz
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.50a_n-mode_MSC0_ch159_PWR15_laying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: n-mode | MCSO0 | ch159 | laying | PWR 15
Operator: TFra

Comment: Internal Antenna

EUT Setup: 2

Verdict: Passed

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectum

1351
130+

1201 5.791200000 GHz
1 98. 672 dBpvi m
Mo+
100+ v

80T

80

Level in dBuv/m

h.794000000 GHz

704 a0, 706 dBUV) m FECTE-402 ) {(4HmNMH-3

B0+ 4

50+ %

40+

35 } } } } } } 5.0 .5[I GH } } } } } } } |

L775 B&00 5820 5840 5860 5830 5400 5320 5330
Frequency in MHz
Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)

5850.400000 49.00 — | 1550 | V 254.0 0.0 16
5850.400000 59.38 12129 | 6191 — | 1550 | V 254.0 0.0 16
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.50b_n-mode_MCS0_159_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: V10.50.00

Operating Mode: n-mode | MCSO0 | ch159 | standing | PWR 15
Operator: Rls

Comment: Internal Antenna

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectum

1351
130§
120+
5, 796000000 GHz
110+ 99,133 dBpv m
100+ v
g 4
2 a0t )
© i
£
T 804 5796400000 GHz
§ 91,110 dBuvY m
5850000044 GHz - N :
04 57,200 dBN m FECTE- 407 ) (4HINMNH-3
BOT 2
50t 4P 50000000 GHz
+ 7,372 dBp m
404+
35 } } } } } } S'B?DGH } } } } } } } |
5775 5300 BE20 5840 REED 5880 5900 R320 5930

Frequency in MHz
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.51a_ac-mode_VHT-MCS0_ch151_PWR15_laying

Common Information

Test Description:
Test Site:

Test Standard:
Antenna polarization:
Software Version:
Operating Mode:
Operator:

Comment:

EUT Setup:

Verdict:
Environmental Conditions:

EUT Information

Radiated field strength emission in 3m distance
CETECOM GmbH Essen

FCC 15.407&15.209 Intentional Radiator
horizontal/vertical

#Ver

ac-mode | VHT-MCSO0 | ch151 | laying | PWR 15
TFra

Internal Antenna

2

Passed

Humidity : 51% rH; Temperature: 20 °C

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB
Full Spectum
1351 ECETE 407 ) (4ii-Uiii-a
130+
1 5762400000 GHz
ool 98,901 dEpv/ m
10+
100+ v
g +
v
2 oot
2 4 B.754000000 GHz
% 504 91,233 dBUYY m
>
o J
70 &
B0+
L *
B0+
40+
35 } } } } } } t } } } } } } } +—
RE45 BERD ERED 5700 720 5740 760 780 5785
Frequency in MHz
Critical_Freqgs
Frequency | MaxPeak RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n (dB/m)
5724.800000 56.43 - | 155.0 | H 220.0 0.0 14
5724.800000 68.35 121.74 53.40 155.0 | H 220.0 0.0 14
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.51b_ac-mode_VHT-MCS0_ch151_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Software Version: V10.50.00

Operating Mode: ac-mode | VHT-MCSO0 | ch151 | standing | PWR 15
Operator: Rls

Comment: Internal Antenna

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectrum

FCCT5 407 (k) in-LIsN1-3

5.752400000 GHz
99,217 dBpV m

A%

v

5, 753600000 GHz

65,000 dBpYY m

Level in dBpv/m

Av4

5725000040 %Hz
52,000 dBuvY m

Bttt 4+

bE45 BEED 5700 b7zl 5740
Frequency in MHz
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.52a_ac-mode_VHT-MSC0_ch0159_PWR15_laying

Common Information
Test Description:

Radiated field strength emission in 3m distance

Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator
Antenna polarization: horizontal/vertical

Software Version: #Ver

Operating Mode: ac-mode | VHT-MCSO0 | ch159 | laying | PWR 15
Operator: TFra

Comment: Internal Antenna

EUT Setup: 2

Verdict: Passed

Environmental Conditions:

EUT Information

PMT number:
Manufacturer:

18-1-00972520
ACTIA Nordic AB

Full Spectum

1351
130+

1201
5, 792800000 GHz

99,980 dBpY! m
Mo+

100+ Y

80T

80

Level in dBuv/m

5. 796400000 GHz

0T 91,457 dBUVY m

B0

80T *

35 t t t t } } E'B?DGH

Humidity : 51% rH; Temperature: 20 °C

FECTE-402 ) {(4HmNMH-3

h775 5800 hBz0 5840

hE60

Frequency in MHz

Critical_Freqgs

5880

54900 5920 5430

MaxPeak
(dBuV/m)

RMS
(dBuV/m)

Meas. Time
(ms)

Limit Margi
(dBuV/m) n

Frequency
(MHz)

Bandwidt

h

Heigh

Pol Corr.

(dB/m)

Azimut | Elevatio
h n

5850.000000

155.0

\ 110.0 0.0 16

49.50

5850.000000 60.44 122.20 | 61.76

155.0

H 246.0 0.0 16
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.52b_ac-mode_VHT-MCS0_ch0159_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: CETECOM GmbH Essen

Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Software Version: V10.50.00

Operating Mode: ac-mode | VHT-MCSO0 | ch159 | standing | PWR 15
Operator: Rls

Comment: Internal Antenna

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972S20
Manufacturer: ACTIA Nordic AB

Full Spectrum

136+
130
120+
1104 5,800000000 GHz
99,018 dBUY/ m
100+ v
E 4
2 oy ¥
©° 4
£
S 8045796400000 GHz
3 | 90,848 dBUV/ m
0T B.B50000000 GHz FECT5--4 07 (b {MNHH-3
1 £7.108 dBUW/ m
BOT &
sUT & 850000000 GHz
+ 47,311 dBUv/ m
40+
36 } } } } } } E'B?DGH } } } } } } } |
5775 5800 5820 5840 5860 5880 5900 5920 5930

Frequency in MHz
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.53a_ac-mode_VHT-MCS0_ch0155_PWR15_laying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Operating Mode: ac-mode | VHT-80 || MCSO | ch155] laying | PWR 15
Operator: RIS

Comment: laying_low

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972520_C01
Manufacturer: ACTIA Nordic AB

Full Spectrum

1357 ECCTE A 7 ibiidii-Uiiica
1304
1204
1ot 5770000000 GHz
1 95,099 dBLV/m
100+
g ¥
>
= and
g M7 ¥
£
‘v 804 5.724800000 GH:z
3 B5.180 dBLV/m
- 5.772800000 GHz
86,314 dBLV/m
1 ¥
B0+
T ¥
504
| 5.724800000 GHz
£3.732 dBUV/m
an+
35 t t t t t t t t t t t t t t +—
5645 GGEO 5630 5700 5720 5740 5760 5780 5795

Freauencv in MHz

CETECOM_TR18_1_0097201T22a_C02_A1l 2747281



Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

Critical_Freqs

Frequency MaxPeak RMS Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n
5724.800000 53.73 — | 1550 | H 78.0 0.0
5724.800000 65.18 121.74 | 56.56 -~ | 1550 | H 26.0 90.0
5770.000000 95.10 13120 | 36.10 - | 1550 | H 59.0 90.0
5772.800000 86.31 - | 1550 | H 59.0 90.0

(continuation of the "Critical_Fregs" table from column 16 ...)

Frequency Corr. Comment
(MHz) (dB/m)
15:00:09 -
724, 14
5724800000 19.06.2020
5724.800000 14 | 145952~
19.06.2020
5770.000000 14 | 145607 -
19.06.2020
5772.800000 14 | 14:56:10-
19.06.2020
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.53b_ac-mode_VHT-MCS0_ch0155_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Operating Mode: ac-mode | VHT-80 || MCSO | ch155] standing | PWR 15
Operator: MKh

Comment: laying_low

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972520_C01
Manufacturer: ACTIA Nordic AB

Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

Critical_Freqs

Frequency MaxPeak RMS Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n
5724.800000 64.04 121.74 | 571.71 —~ | 1550 | H 26.0 90.0
5724.800000 53.39 — | 1550 | H 26.0 90.0
5750.000000 83.85 — | 1550 | H 70.0 90.0
5750.000000 92.98 131.20 | 38.22 - | 1550 | H 70.0 90.0

(continuation of the "Critical_Fregs" table from column 16 ...)

Frequency Corr. Comment
(MHz) (dB/m)
16:43:52 -
724, 14
5724800000 19.06.2020
5724.800000 14 | 16:4348-
19.06.2020
5750.000000 14 | 16:4246-
19.06.2020
5750.000000 14 | 16:4243-
19.06.2020
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.54a_ac-mode_VHT-MSC0_ch155_PWR15_laying

Common Information

Test Description: Radiated field strength emission in 3m distance
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Operating Mode: ac-mode | VHT-80 || MCSO | ch155] laying | PWR 15
Operator: RIS

Comment: Laying_high

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972520_C01
Manufacturer: ACTIA Nordic AB

Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

Critical_Freqs

Frequency MaxPeak RMS Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n
5776.800000 86.16 — | 1550 | H 56.0 0.0
5785.600000 94.61 131.20 | 36.59 -~ | 1550 | H 67.0 0.0
5850.000000 61.36 122.20 | 60.84 - | 1550 | H 78.0 0.0
5850.000000 50.27 - | 1550 | H 78.0 0.0

(continuation of the "Critical_Fregs" table from column 16 ...)

Frequency Corr. | Comment
(MHz) (dB/m)
15:26:03 -
776. 1
Rl > | 19062020
5785.600000 15 | 15:25:36-
19.08.2020
5850.000000 16 | 1525:25-
19.06.2020
5850.000000 16 | 15:25:09-
19.06.2020
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

9.54b_ac-mode_VHT-MCS0_ch0155_PWR15_standing

Common Information

Test Description: Radiated field strength emission in 3m distance

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC 15.407&15.209 Intentional Radiator

Antenna polarization: horizontal/vertical

Operating Mode: ac-mode | VHT-80 || MCSO | ch155] standing | PWR 15
Operator: MKh

Comment: Laying_high

EUT Setup: 1

Environmental Conditions: Humidity : 51% rH; Temperature: 20 °C

EUT Information

PMT number: 18-1-00972520_C01
Manufacturer: ACTIA Nordic AB

Full Spectrum
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Test Report 18-1-0097201T22a-C02-Al

(@ cetecom

Critical_Freqs

Frequency MaxPeak RMS Limit Margi | Meas. Time | Bandwidt | Heigh | Pol | Azimut | Elevatio
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) n (ms) h t h n
5803.600000 83.95 — | 1550 | H 78.0 0.0
5804.000000 93.12 131.20 | 38.08 -~ | 1550 | H 78.0 0.0
5849.600000 49.92 — | 1550 | H 78.0 0.0
5849.600000 61.08 131.20 | 70.12 - | 1550 | H 78.0 0.0

(continuation of the "Critical_Fregs" table from column 16 ...)

Frequency Corr. Comment
(MHz) (dB/m)
16:54:27 -
- 1
5803.600000 5 oo
5804.000000 15 | 16:54:23-
19.06.2020
5849.600000 16 | 16:54:34-
19.06.2020
5849.600000 16 | 16:54:31-
19.06.2020

End Of Annex 1
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